
Flow Division

Sales program



2



33

Tomorrow’s solutions today

Sulzer is the leading original equipment manufacturer (OEM) with a rich heritage of nearly 200 years. We 
are dedicated to providing highly innovative solutions and equipment, including pumps, agitators, mixers, 
turbocompressors and treatment equipment, all aimed at enhancing the efficiency, reliability, and profitability 
of fluid processes worldwide.

Unmatched pump technology

Committed to sustainability Pumping in the digital age

Worldwide OEM support locally

In various industries, Sulzer pumps have set 
the benchmark for performance. Our advanced 
technologies empower operators to achieve new 
levels of process efficiency. From creative design to 
[...]
• Minimized total cost of ownership
• Low energy consumption due to high efficiency
• Easy and quick installation and maintenance
• Low spare cost due to high standardization

Key characteristics
Capacities up to 4’000 m³/h / 17’600 USgpm 
Heads up to 95 m / 312 ft.
Pressures up to 16 bar / 232 psi 
Temperatures up to 110°C / 230°F

Applications 
• Mining and mineral processing
• Aggregates (sand and gravel)
• Chemical slurries

EMW-R heavy-duty rubber lined slurry pump 
Features and benefits 
• Extra high durability
• Minimized total cost of ownership
• Low energy consumption due to high efficiency
• Easy and quick installation and maintenance
• Low spare cost due to high standardization

Key characteristics
Capacities up to 1’450 m³/h / 6’385 USgpm 
Heads up to 55 m / 180 ft.
Pressures up to 14 bar / 203 psi 
Temperatures up to 110°C / 230°F 

Applications 
• Mining and mineral processing
• Aggregates (sand and gravel)
• Chemical slurries

PLR slurry pumps 
Features and benefits 
• Maximum abrasion and corrosion resistance
• Extended pump and spare parts lifetime
• High reliability and durability
• Low spare part costs due to high interchangeability 
• Maximum adaptability for specific duties

Key characteristics
Capacities up to 3’900 m³/h / 17’200 USgpm 
Heads up to 80 m / 262 ft.
Pressures up to 50 bar / 735 psi 
Temperatures up to 150°C / 300°F 

Applications 
• Abrasive and corrosive slurries
• Ammonium nitrate
• Froth pumping and self-regulating application



68

Vacuum pumps

VRN liquid ring vacuum pump 
Features and benefits 
• Heavy-duty design
• Suitable for contaminated/corrosive gas
• Low maintenance
• Silent running

A wide selection of highly corrosion-resistant materials
• Austenitic stainless-steel
• Super austenitic stainless-steel
• Duplex stainless-steel
• Super duplex stainless-steel
• Separator tank available with fiberglas reinforced plastics (FRP)

Key characteristics
Capacities up to 23’000 m³/h / 101’200 USgpm 
Absolute suction pressure down to 50 mmHg

Applications 
• Filtration under vacuum
• Vacuum condensers 
• Crystallization
• Concentration



69

Control and monitoring equipment 

Pump controller type ABS PC 111 and 211 
Features and benefits 
• Easy-to-use single (PC 111) and dual-pump controllers (PC 211)
• Improves the functionality and reliability of the pumping station throughout its lifecycle
• Start/stop based on floats or level sensor
• Easy setting via turn-knob
• Built-in current transformer
• Built-in moisture and temperature monitoring
• Built-in battery charger and buzzer

Applications 
• Gravitation or pressurized municipal wastewater pumping stations

BlueLinQ Pro controller
Features and benefits 
• Minimizes operating costs and increases pumping station availability
• Quick and easy configuration with the unique set-up wizard
• Operates as a standalone monitoring unit or as a complete pump station controller
• BlueLinQ system expansion modules available to install at any time

Applications 
Controlling and monitoring municipal wastewater pumping stations with one to six pumps, 
mixers, controlled valves and more

Equipment controller EC 531 
Features and benefits 
• Operates as a standalone control and monitoring unit
• Minimizes operating costs and energy consumption
• Increases pumping station availability
• Easy to use and configure with built-in operator panel
• Supports all aspects of the LCC (life cycle cost) calculations

Applications 
• Monitor and control of municipal wastewater pumping stations
• View alarms, pump status and trends
• Advanced monitoring including crash log functionality
• Manually control pumps and change settings

Submersible pressure sensor type ABS MD 126 and 127 
Features and benefits 
• High-accuracy submersible hydrostatic level sensor
• Encapsulated in stainless steel and resistant to sewage water
• Designed to measure levels in liquids

Applications 
• Measure levels of liquids such as storm water and wastewater in pump sumps



70

Control panel type ABS CP 116 and 216 
Features and benefits 
• Easy-to-use, compact control panel used with either one (CP 116) or two pumps (CP 216) 

conforming to ATEX
• Complete surveillance of pumps and station with transfer of alarms to central system over telemetry
• Measures and records the performance of station and equipment for a more reliable operation

Applications 
• Municipal wastewater pumping stations

Leakage relay type ABS CA 461 
Features and benefits 
• Designed to spy and detect leakage in pumps and mixers
• Minimizes the risk of false alarms

Applications 
• Municipal wastewater pumping stations

Temperature and leakage relay type ABS CA 462 
Features and benefits 
• Designed to spy and detect temperature and leakage in pumps and mixers
• Minimizes the risk of false alarms

Applications 
• Municipal wastewater pumping stations



71

Screening, sedimentation and filtration solutions by Nordic Water

DynaCloth fiber disc filter 
Features and benefits
• Provide high quality filtration performance using pile cloth technique
• Outside to inside flow path
• Particularly suitable for removal of fine particles where high quality effluent is required
• Tolerant of high inlet TSS (Total Suspended Solids) shock loads 
• High operational reliability at competitive cost
• High flow rate capacity
• Continuous filtration during backwash eliminating need for additional units

Key characteristics
Flow capacity 10 to 2’600 m³/h per filter 
Submerged effective filter area up to 258 m² in a single unit
Typical reject water volumes 1% to 4%
Filter cloth  nominal 5 and 10 µm equivalent  
Three diameters available for different flow/load applications 

Applications 
• Various filtration applications in municipal and industrial sewage treatment plants
• Tertiary filtration, phosphorus removal etc

DynaDisc microscreen filter 
Features and benefits
• Well proven system for high filtration efficiencies
• Patented filter cassette for easy maintenance
• Integrated level tank increases lifetime of the filter cloths
• Already filtered water is used by the backwash system to protect the filter cloths
• Oscillating spray nozzles ensure 
• an even and efficient cleaning and increases the lifetime of the filter cloth

Key characteristics
Flow capacity 10 to 50’000 m³/h 
Filter area up to 251 m² in a single unit
Filter cloth 10 µm and upwards

Applications 
• Filtration applications in municipal & industrial sewage treatment plants
• Tertiary filtration

DynaDrum self-cleaning drum filter 
Features and benefits
• Rotating micro-screen designed for reliable and efficient removal of Suspended solids 
• Simple and reliable design with low investment and maintenance costs 
• Automatic control system for backwash and high pressure cleaning
• High efficiency spray nozzle design with minimized risk for clogging  

and to protect the filter cloths
• Innovative design for drum and inlet sealing for quick service and easy maintenance
• Primary treatment design features with remarkably low life cycle costs 

Key characteristics
Flow capacity 2 to 10’000 m³/h 
Filter area up to 20 m² in a single unit
Filter cloth 10 µm and upwards

Applications 
• Filtration applications in municipal and industrial sewage treatment plants
• Specially designed for primary filtration of municipal wastewater



72

DynaSand™ continuous sand filter 
Features and benefits
• Continuous filtration builds up secondary filter bed layer for better removal rates 
• “Contact filtration”, in-line dosing and precipitation with coagulation and separation inside the filter
• Possibilities for mechanical, chemical and biological processes within the same filter unit 
• Save up to 75% of energy and wash water usage with DynaSand wash water reduction 
• Continuous operation sand filters – higher flows and loading capacities per unit than backwash operating 

filters

Key characteristics
• Flow capacity  3 to 50’000 m³/h
• Filter area  from 0.7 to 7 m² for a single free-standing / tank version unit
• Concrete basin design as high as requested
• Contact filtration saves up to 70% of footprint and 40% coagulation chemicals compared to conventional 

designs

Applications 
• Filtration applications in municipal and industrial sewage treatment plants
• Nitrogen, SS & P-removal in tertiary filtration

DynaBelt automatic belt filter 
Features and benefits
• Efficient removal of solids and particles trough the rotating filter belt 
• Filter belt in automatically cleaned mechanically and by high pressure water,  

which is better and more cost efficient then air or an ordinary brush
• Exceptionally high filtration capacity in relation to its small footprint 
• Smart belt filter design for easy maintenance and repair 
• Primary treatment design features with remarkably low life cycle costs 

Key characteristics
Flow capacity 5 to 660 m³/h
Filter area up to 2.7 m² in a single unit
Filter cloth 200 to 800 μm

Applications 
• Filtration and screenings applications in municipal and industrial treatment plants
• Specially designed for primary filtration of municipal wastewater

Lamella settler 
Features and benefits
• Maximized settling efficiency with a reduced footprint at 10% of a traditional sedimentation 

tank
• Unique flow control system
• Inlet openings on the sides for uninterrupted settling
• Efficient separation of solids with basically no energy consumption
• Cleaning of lamella plates without water by the use of automatic cleaning robot CleanBot

Key characteristics
Flow capacity  3 to 50’000 m³/h 
Sedimentation area Free-standing versions up to 165 m²,  
 plate pack design for concrete basin to meet request

Applications 
• Primary, secondary and tertiary sedimentation in municipal and industrial sewage treatment 

plants



73

Zickert sludge scrapers 
Features and benefits
• Designed for continuous sludge transport in rectangular or circular shaped 

sedimentation tanks
• Hydrodynamically designed profiles provides sludge thickening effect
• Lowest part of sludge layer is removed while the more diluted sludge above 

remains, provides a dryer sludge which will facilitate dewatering, leading to efficiency 
improvement and energy savings

• Flexible design facilitating adaption to tanks with pillars or other obstructions inside

Key characteristics
• Bottom tank dimensions: Rectangular tanks max 100 m in length,  

max 12 m in width per scraper, parallel scrapers for wider tanks
• Circular tanks up to Ø 50 m

Applications 
• Bottom and surface scraper applications in municipal and industrial sewage treatment 

plants

MevaGrit grit washers and classifiers 
Features and benefits
• Efficient removal and separation of sand and mineral particles on a low footprint 
• Wide range of sizes and models for energy efficient grit recycling 
• Low organic content in effluent sand, <5% ignition loss 
• Designed for long life with self-supporting spirals, with fewer parts to maintain and 

low wear
• Reduced disposal costs

Key characteristics
Flow capacity up to 30 l/s 
Dry solids content  >90% 

Applications 
• Treatment of sand and grit from wastewater treatment plants 

MevaPress screw wash press and counter pressure screw 
Features and benefits
• Superior dewatering, with approx. 50% less screenings compared to conventional design
• Major volume and weight reduction for low disposal costs and savings of CO2 
• Shredded screenings 
• High finish guarantees a long lifetime 

Key characteristics
Flow capacity up to 8 m³/h per unit 
Dry solids content 50 to 60% 

Applications 
• Screenings press and wash from wastewater treatment plants 



74

MevaSpiral press and screw conveyor 
Features and benefits
• Transportation and dewatering in the most compact and cost-efficient way 
• Robust and flexible design with easy replacements of wear liners etc 
• Handles wet, stringy and sticky materials without maintenance 
• Very tolerant of varying flow volumes 
• Fully capsulated with bolt-on supports and inlets 

Key characteristics
Conveyor length  up to 30 m
Diameter  up to 500 mm

Applications 
• Screenings, sludge and grit transport and  

handling from wastewater treatment plants
• Compaction and dewatering of screenings

MevaScreen coarse and fine screens
Features and benefits
• Among the highest separation degree of screenings and solids on the market 
• Heavy duty, and extremely robust bar coarse screens with low head loss 
• High-capacity fine screens with a fully covering screenings mat 
• Fine screens with the lowest energy usage due to lack of brush etc
• No water consumption as the design has excluded the wash water requirement in other screens 
• Unique automatic controls with puls-operation, gives fully screenings mat benefits 
• Very tolerant of varying flow volumes

Key characteristics
Slot width  1 to 50 mm
Discharge height  0.7 to 25 m 
Channel width  300 to 3’000 mm 

Applications 
• Screenings separation of industrial and municipal wastewater treatment plants
• Headworks equipment 



75

Your ideal partner for comprehensive 
lifecycle services

With a rich heritage of 190 years in engineering, we don’t just offer services; we deliver strategic solutions 
tailored to your operational and business requirements throughout your entire plant system. Together, we 
can unleash better performance, mitigate operating risks, and extract greater value from your plant and 
equipment.

Experience the difference 
Partner with a service provider that sees beyond 
the surface of your equipment’s operation. At 
Sulzer, we go deeper, analyzing your entire system 
to unleash its full potential. Our solutions extend 
beyond individual assets, considering your plant’s 
entire systemic operations to eliminate barriers and 
optimize performance across the board.

Our tailored service and maintenance offering 
extends from workshop repairs, complete operation 
and maintenance framework agreements, to 
consulting, energy audits and operating advice. 
Complimented by service centers and partners in 
every region, our local workforce actively engages 
with the dynamics, needs and interests of each 
market to deliver best-in-class solutions that are 
backed by global resource and capability.

More than one brand
With expertise spanning Sulzer and non-Sulzer OEM 
brands, we offer turnkey solutions tailored to your 
plant’s unique configuration. Our comprehensive 
approach ensures maximum efficiency and longevity 
for your assets, regardless of the manufacturer. Our 
acquired knowledge and decades of experience 
include:

ABS 
Ahlström 
API
Deplechin
Ensival Moret
Enso 
Gothia 
JMW 
Johnston Pump Company
JWC Environmental
Kestner
Nopon 

Pump Industry
Pumpex 
Salomix 
Scaba 
Scanpump 
Serlachius 
Swedmeter 
Tartek
Warren 
Virax
Nordic Water

Digital Services Repairs Field Services Training Rental Solutions

Retrofits & Reliability 
Upgrades

Customer Service 
Agreements

Consultancy Services Energy Efficiency & 
Decarbonization

Original Spare Parts



sulzer.com

The Sulzer Flow division keeps your processes flowing. Wherever 
fluids are treated, pumped, or mixed, we deliver highly innovative and 
reliable solutions for the most demanding applications.  

The Flow division specializes in pumping solutions specifically engineered 
for the processes of our customers. We provide pumps, agitators, 
compressors, grinders, screens and filters developed through intensive 
research and development in fluid dynamics and advanced materials. We 
are a market leader in pumping solutions for water, oil and gas, power, 
chemicals and most industrial segments.

E00543 en 6.2025, Copyright © Sulzer Ltd 2025

This brochure is a general presentation. It does not provide any warranty or guarantee of any kind. Please, 
contact us for a description of the warranties and guarantees offered with our products. Directions for use and 
safety will be given separately. All information herein is subject to change without notice.

http://www.sulzer.com

